QY25KS {4 HE Al

b b

%

5

AR M TR AL A1 A R 2 ]
PRI BRI PR 2>




SHHEH iy .

H 33

1. QY25K5.00 SZEFREN] Truck Crane «osssesessrimmiiiiisn s |
2. QY25K. 01 Ei%@ Hook coceteesesisiosrentsscsnsessascsissassssessssssns
3. QY25K5.02 &EEE Boom
QY25K5.02.1 EEZREE Base BOOM +++e+ecstsssnusisnsiansmemsmsasssmsnessnsissoisssssnsiossansns sossissssnsnons
QY25K5.02.2 T T 2nd Section  sreeerees s i e e e ] D
QY25K5.02.3 =TIEE 3rd Section s+eesereesssrrrsmtsssmieiiisimitisiiinisisnintisssiisseses 15
QY25K5.02. 4 UOTIEE  4th Section  seeeeees st i s s s e e |8
QY25K5.02.5 FTHEE  Fifth Section steeeeesesssssnranceiretsisssiamiumsarnsenssssssssssnsssnseesssssesssanses 2]
QY25K5.02.6 {BEEHNIHNE Telescoping Units seeeseerrorse i st s e 23
4, CZS.00[] BHZE Manipulate Ventriculus s+eeessssresmmnimimnininm s 26
QY25K.05 354 Rotation table «s:sseeeesessssusssiantianiiinssisnisnssasescisssinsssisssisesinssssisaises 28
QY25K.06 [EI5ZA Slewing Bearing «+-eccereeererrsisesumiiiiniiiii s seeaes 30
QY25K. 07 [OEHIME  Slewing MOVEmMERt s eeesesressesummmimtiiii it ses s e sns s sesaes 392
QY25K5.08 EFHIME Lifting Movement s-eeeeesessessumniermmmiii e ns s cnesnessseenns 34
9. QY16K.09A MBI Oil Valve Control «:sssseeesssmmmiimmiiiniiseimnsn s 36
10. QY25K5.11.1 BHYZFEEBS  Operating Cabs Electric System  coerereseseraiiein i 38
QY25K5.11.2 EEEHBS Boom Electric System swsreeeresssersrnisninis 40
11. QY16K.11.4A EIBES The Jib Boom Electric System «w-eeeesssermmcminiinns 44
12, QY25K.11.5A BEiRB\IEBES  Boom End Single Pulley Electric System «+ssssesssrereeaiienine 46
13. QY16K.11.6 BEEBS Balance Electric System sereeeseeereeremrmiii s s 4§
14. QY25K5.13.1 HOMWMREE The Input Oil,Oil Returns’s Piping Plan  «osereeveeernseninnns 50
QY25K5.13.2 %ASBHIBEAE Guide Control’s Piping Plan ««« s o reremeinininniiiinann 52
QY2Z5K5, 13. OETEEE  The Turn Round.Air—condition’s Assembly Pipe Route -+« 55
QY25K5, 13. EHTIIRBSEE The Rise.Change The Range’s The Pipe Route Picture ++ 59
QY25K5.13.5 ZDESY,.ZHE#EE Slideway And Support Welding Picture s=rereseeeseeees 62
15. QY25K5.14 FURREEEE  Jib  vovvevercoosersrsnssnnisnscsusenssnsmsssisssanssnnssnsssssssssanssessrssonsssssnses G4
16. QY25K5. 20 X{Zﬁé COUNLEE +o+teeesssasesosssenasesasstssstonsionssssossssnssssssssonssansssssssanssessenes 7
17. QY25K5.18 EiEEBIL Boom Cap Single Pulley «+rererrrereremiiiminiiiiiininie. §9
18. QY16K. 29 Euﬂim Sub—hook  seeerrrrerreiiiiiiii i i s i s se s s e s s e srs s en e ses T ]
19. QY25K5.90.1 FHZEE Steel Cable &. RINGINE v veeererrsvmmamseetiitiiiiii s s 73
QY25K5.90.2 FIfZE Steel Cable & Ringing rororeeermrerrmenn s 75

. .
~N o« @

o

00‘\1?'}

= W e

wn



2 QY25K5 @

QY25K5.00 [/ERKREN], Truck Crane

q
| ]
n
15
i
L]

o)

16

21

=
18

17

-—
- 1

\ 0 .
-
Ry |
» L]
- v
as

J
b

é‘
==
L1

12

19
o=
]
11
/




QY25K5

THHEM

QY25K5.00 F[ZE#REN], Truck Crane

FEE No.| f£2 Code No. 2 R Parts name &8 Q'ty | &F Remarks
1 QY25K. 01 FoE Hook 1
2 QY25K5. 02 wEE Boom 1
3 CZS. 001 1R Z= Control cab 1
4 QY25K. 05 ¥ 5 Rotation table 1
5 QY25K. 06 [D)¥&sZ A& Slewing bearing 1
6 QY25K. 07 D& Slewing movement 1
7 QY25K5. 08 EF L Lifting movement 1
8 QY16K. 09A TN Oil valve control 1
9 QY25K5. 11 FEBRSAS Appliance system 1
10 | QY25KS5.13 FERBEE Pipe assembly 1
11 QY25K5. 14 BlEEE Jib 1
12 QY25K5. 16 {B4E M EL Flexible cylinder 1
13 QY25K5. 18 = i=sh = Boom cap single pulley 1
14 QY25K5. 19 ¥l A Cover 1
15 QY25K5. 20 TEs Balance 1
16 QY25K5. 24 B E ng_ condition equip- 1
17 | QY25K5. 28 L Cylinder 1
18 | QY16K. 29 BlEEW Sub— hook 1
19 QY25K5. 90 MuBRRE Steel cable and ringing 1
20 QY25K5. 97 MRS A Nameplate assembly 1
21 XZ25K. 00V BEVNER Chassiss 1




SHHEH QY o
25K5
\/

QY25K.01 #&E&EfY Hook

- N

N ] W

& v \ U

< \

N N

N \

N W B
5
4

;_! s renl

3
2




QY25Ks5 SHHEH
QY25K.01 #REH HooK
BS No S Code No. 2 IR Parts name W8 Q'ty |&* Remarks
1 QYI16K.01—3 m 0 | Hook 1
2 QY25K.01—1 B 2R Cross beam*ir “INE T_ gy
3 10510093 A& 51317 Bearing 51317 1
4 QY16K.01—6 RS Round nut 1
5 QY25K.01.7 HERE Assembling bolt 4
6 QY25K. 01, 4 B Pulley shaft 1
7 QY25K. 01,12 BEE Pulley component 5




=S

A

QY25K5.02 #EE Boom

13 12 H. 10 .9

’—L -
¥

1™ 5
B R
B e

£
-
-

>

5] ®
_16 ] Vi
S

19 | :

-

]
o

[an]
-
-

N
[p%]

wlsalolo | |x©




SRHEH

QY25K5

QY25K5.02 #&ZE®B Boom

FBS No 2 Code No. 2 IR Parts name HWE Q'ty |&F Remarks
1 QY25K5.02. 1 BERAEBDWN Base boom 1
2 QY25K5.02. 6 {EBLE 4L Telescoping units 3
3 QY25K5. 02. 2 “HERBW 2nd section 9
4 QY25K5., 02, 3 =HESWN 3rd section 1
5 QY25K5. 02, 4 e S 4th section 2
6 QY25K5.02—16 | # Bolt 8
7 10430153 125 M16 Nut M16 8
8 QY25K5. 02. 5 hADESWM 5th section 8
9 QY25K5. 02. 7 P R Tutelage plate 2
10 QY25K5.02—8 R A Mat 2
1 10410011 Rie Ms,j<2o Bolt M8 20 8
12 10440001 HE 8 3 Washer 8 10
13 10440062 BE 8 Washer 8 8
14 QY25K5.02—9 MR Retaining block 1
15 QY25K5.02—10 | BB Mat 1
16 QY25K5.02—11 | [@RB Mat 3
17 QY25K5.02—12 | [HEH Mat 1
18 QY25K5.02—13 | BRP Mat 1
19 QY25K5.02—14 = Retaining block 1
20 QY25K5.02—15 | BBA Mat 6
21 10420283 #®4] M12x50  Rope hold 2
22 10440010 BE 12 Washer 12 2




SBH-EMHB

QY25K5. 02. 1

W
(=]

l

w

o2 I LR DA
=] feog BN (=20 [4)]

Wlwlwlw |w
(=23 50 B L0 e

37
38

HAE Base Boom
21 15

24 20 14
x [ [
22 18 12
—— — e
8 17 11
7 16 10
9

E
L

L6

C | 5

4

o




SHHEMm

w) QY25K5
-

QY25K5.02.1 EAXE Base Boom
S No L= Code No. S Parts name WE Q'ty tﬁi} Remarks
1 QY25KS5. 02 =B E5 Base boom structure 3
2 QY25K5. 02.71 —2 ] Slider 1
3 10420322 RE] M8xX10 Bolt M8 X 10 3
4 QY25K.02]].1.2 ERBFKE Roller 1
5 QY25K.02][.1—3 B E Slleve 2
6 10410040 R M12xX40  Bolt M12x 40 2
7 40440010 BE 12 Washer 12 8
8 10440123 HE 12 Washer 12 10
9 10430005 R M12 Nut M12 7
10 QY25K5.02.1—8 b7 Plate 1
11 QY25K5.02.1—9 R Plate 1
12 10420206 REJ M8x25 Bolt M8 x 25 3
13 10440062 BE 8 Washer 8 1
14 10440001 #BE 8 Washer 8 1
15 10430001 R& M8 Nut M8 1
16 QY25K5.02,1—3 ® B Bolt 6
17 QY25K.021].1—7 ZIgR Support 2
18 QY25K5.02.1—4 B R Slider 2
19 10430078 E& M16 Nut M16 6
20 10470133 4 B16 <85 Pin B16 <85 4
21 10470007 B 4x30 Pin 4 X 30 1
22 QY25K5.02.1—10 i Plate 2
23 QY25K5.02.1—11 il Plate 2
24 10410016 R4 M12xX50  Bolt M12X50 6
25 QY25K5.02.1—5 B2 R Slider 2
26 QY25K5.02.1—6 B R Slider 2
27 QY25K5.02, 1—7 B Slider 1
28 QY25K5.02.1—12 B R Slider 1




TREDE Qv2iKs [
QY25K5.02.1 EZAE Base Boom
S No. S Code No. 2 Parts name W8 Q'ty |&)F Remarks
29 QY25K5..02. 1—13 = e Slider 1
30 QY25K5.02.1—14 b= Slider 8
31 QY25K5. 02.1—15 BOF Mat 6
32 | QY25K.0211.1—21 | B4R ‘;?tf“i“g shaft I
33 QYZ25K.02]] » 1==22 MW Pin shaft 1
34 QY25K.0211.1—23 E Bushing 2
35 10410324 iR M20xX40  Bolt M20 x40 2
36 10440015 HE 20 Washer 20 2
A | NORoRoaR %gﬁggoxm Aﬁgse;‘i%gox 100 #
38 10810006 HFR M10x1 Oil cup M10x 1 2




SHHEM

QYZ5K. 021l 1.2

N | o

- 10 -




TEHEM QY25K5 \"-,
QY25K.02[1.1.2 B ¥ Roll
BE< No £ 2= Code No. 2 ] Parts name HWE Q'ty |BF Remarks
1 QY25K. 021 .1.2:1 = B Bracket 1
2 QY25K.02[1.1.2.2 BB Rool 1
3 10410510 24 M12:<45 Bolt M12 X 45 1 D. Zn
4 10440123 HE 12 Washer 12 4 D. Zn
5 10440010 BE 12 Washer 12 2
6 QY25K.021.1.2—3 | BB Balata mat 2
i 1042110 RET M8 X 20 Washer 10 4 D.Zn

Ml =



HEEMH
QY25K5.02.2 738 2nd Section
19
20 13
21 18 12
= [ i
23 .15, 10
2 o [0
25 14 & .
26|
e 1
[ S
5
.
%58
[ 2
-
.
//—
—4+
21
28
291
30 38
o 37
¥ 36
S 35
T [0
_33] _ni/




SHH+Ei QYZ5K5 g’
QY25K5.02.2 “T3% 2nd Section
FBS No £ = Code No. 2 R Parts name W& Q'ty |&F Remarks
1 QY25K5. 02. 2. 1 _TBSh 2nd section structure 1
2 QY25K5. 02, 2—2 B R Slider 1
3 QY25K5. 02. 2—3 ] Plate 1
4 10420206 BRET M8 X 25 Bolt M8 X 25 3
5 10440062 HE 8 Washer 8 1
6 10440001 BE 8 Washer 8 1
7 10430001 1B M8 Nut M8 1
8 QY25K5. 02.1—3 ®’] B Bolt 6
9 QY25K.0201.1—7 TR Support 2
10 QY25KS. 02. 1—4 a R Slider 2
11 10430078 1R} M16 Nut M16 6
12 10470133 £4 B16X 80 Pin B16 X 80 4
13 10470007 85 430 Pin 4 X 30 4
14 QY25K5. 02, 2—10 R Plate 2
15 QY25K5. 02, 2—11 R Plate 2
16 10440010 BE 12 Washer 12 6
17 10440123 BE 12 Washer 12 6
18 10410016 BRI M12X50  Lolt M12X50 6
19 QY25K5. 02. 1—5 a8 ® Slider 2
20 QY25K5. 02.1—6 a2 R Slider 2
21 QY25K5. 02.1—7 B R Slider 1
22 QY25K5. 02.2—12 B R Slider 2
23 QY25K5. 02, 1—12 B R Slider 1
24 QY25K5.02.1—13 B R Slider 1
25 QY25K5.02.1—14 B 3R Slider 2
26 QY25KS5. 02. 1—15 U Mat 6
27 10420006 IRE] M8 X 25 Bolt M8 x 25 12
28 QY25K5. 02.2—9 B R Slider 2

« 18 »




eae Y25K5
WVE

SEHHBM

QY25K.02[1.2 “F38 2nd Section
FE No. S Code No. 2 R " Parts name B Q'ty |8+ Remarks
29 QY25K.02].2—17 B K Mat 4
30 QY25K.02[[.2—18 ] Plate 4
gl QY25K5.02.2—8 B R Slider 4
32 QY25K.02[1.2—14 B H Mat 8
33 QY25K.021[.2—15 B H Mat 8
34 QY25K5. 02, 2—5 a8 m Slider 2
35 QY25K.02[.2—8 ¥ Pin shaft 2
36 QY25K5.02,2—6 B2 K Mat 4
37 QY25K5.02.2.7 B H Mat 4
38 | 10810006 M M10X1  Oil cup M10X1 2

- 14 -




THHEM

QY25K5

\/

QY25K5. 02. 3

=T38 3rd Section

—y
@

el Ol R B R S

co

~J

(=]

="
o

|

=2
s

13
12
1

=
w

= I

i
o

l

(]
©

| S

33,34 ,35 .36 ,37 ,38




THRHEH

w] QY25K5
-

QY25K5.02.3 =738 3rd Section
FEE No.| E Code No. 2 W Parts name ¥E Q'ty |t Remarks
1 | QY25Ks. 02.3.1 =HBESAE f’;fe sechien stouer 1
2 | QY25K5.02.3—2 | #R Plate 1
3 | QY25K5.02.3—3 | R Plate 1
4 | 10420206 IRE] M8 X 25 Bolt M8 x 25 3
5 | 10440062 HE 8 Washer 8 1
6 | 10440001 HE 8 Washer 8 1
7 | 10430001 RS M8 Nut M8 1
8 |QY25K5.02.1—3 | #& Bolt 6
9 QY25K.0211.1—7 | 28R Support 2
10 |QY25K5.02.2—4 | @R Slider 2
11 | 10430078 RS M16 Nut M16 6
12 | 10470133 24 B16 X80 Pin B16 %80 4
13 | 10470007 8 4%30 Pin 4 X 30 4
14 | QY25K5.02.3—8 |#& & Mat 2
15 | QY25K5.02.3—9 | #R Plate 2
16 10440010 HE 12 Washer 12 6
17 10440123 HE 12 Washer 12 6
18 | 10410016 @ M12X 50 Nut M16 6
19 | QY25K5.02.1—5 | @ R Slider 2
20 QY25K5.02,.3—4 B ® Slider 2
21 | QY25K5.02.1—7 | & 1R Slider 1
22 QY25K5.02.3—10 =" Slider 1
23 | QY25K5.02.3—11 |8 1 Slider 1
24 | QY25K5.02.1—14 |8 K Mat 2
25 | QY25K5.02.1—15 |#® K Mat 6
26 | 10420006 IRE] M8 X 25 Bolt M8 X 25 12
27 | QY25K5.02.2—9 | B 1R Slider 2
28 | QY25K5.0211.2-17 |8 K Mat 4

> 18 =




TaH B QY25K5 \-I
QY25K.02[1.3 =738 3rd Section
FES No. 5 Code No. 2 Parts name W@ Q'ty |&iF Remarks
29 QY25K.0201.2—18 | #® Plate 4
30 QY25K5. 02.2—8 = Slider 4
31 QY25K.02[1.2—14 |8 & Mat 8
32 QY25K.02[[.2—15 |8 & Mat 8
33 QY50K. 0211. 3.2 BICS K Pulley 2
34 QY25K.02[1.2—6 B E Sleeve 4
35 QY50K.0211.3—6 | 4% Pin 2
76 QY25K.0211.2—12 | SBiKPYHR Retaining plate 2
37 10810006 R M6 12 Bolt M16 12 4
38 10420006 BE 6 Washer 6 4
39 QY25KS5. 02. 3—5 B R Slider 2
40 QY25K.0211.2—8 |44 B Pin shaft 2
41 QY25K5. 02.3—6 ® K Mat 4
42 QY25KS5. 02.3—7 O = Mat 4
43 10810006 R M10X 1 Oil cup M10x 1 2

OBl 57 A




SHHEM

QY25K5.02.4 POT3E 4th Section
24 19 13
— 18 12
= 5 [ (i1
Tl e 16 10
T 2L 15 Lo
e 20 1 (&
30 _—11T | ;
31] 5,
) o
33 —
Eas
O & -
|
l
(o]
| 1
I /_
ol ~
|
|
I
| (o]
l
|
¥ :I
_35]
36 O| l
2L 48
34 | L8
38 | 46
39 .8
40| = [ 44
—_——

41 . 42 A 43




TBHED b,
QY25K5.02.4 POTIE 4th Section
FES No {£= Code No. 2 R Parts name W& Q'ty | &+ Remarks
1 QY25K5.02. 4.1 PO & 4540 4th section structure 1
2 QY25K5.02.4—2 B R Slider 1
3 QY25K5.02.4—3 b Plate 1
4 10420206 RE] M8 25 Bolt M8 X 25 3
5 10440062 HE 8 Washer 8 1
6 10440001 $E 8 Washer 8 1
7 10430001 BE& M8 Mut M8 1
8 QY25K5.02.1—3 ® & Bolt 6
9  |QY25K.0211.1—7 | 2R Support 2
10 QY25K5.02.4—4 BiR Slider 2
11 10430078 R M16 Nut M16 6
12 10470133 4 B16 <80 Pin B16 X 80 4
13 10470007 ¥ 430 Pin 4 X 30 4
14 QY25K. 021.3—11 | ¥R Retaining plate 2
15 QY25K.02[.3—12 | R & Bolt 4
16 |QY25K5.02.4—5 |@ E Sleeve 2
17  |QY25K5.02.4—6 |8 W Pin shaft 2
18 QY25K.02][.3—15 | & E Sleeve 2
19 QY25K5.02.4. 7 BREN Pulley 2
20 QY25K5.02.4—19 | % Plate 2
21 10440010 HBE 12 Washer 12 6
22 10440123 $BE 12 Washer 12 6
23 10410016 B4 M12 x50 Nut M12 x50 6
24 QY25K5.02.4—14 | 8B R Slider 2
25 QY25K5.02.4—15 |8 R Slider 4
26 QY25K5.02.4—16 |8 IR Slider 2
27 QY25K5.02.4—17 |8@ R Slider 2
28 QY25K5.02.4—18 | & IR Slider 1

- 19 -




QY25K5 T
QY25K5.02.4 POTHE 4th Section
2 No. K2 Code No. 2 R Parts name ME Q'ty |&&F Remarks
29 QY25K5. 02, 4—20 B’ K Mat 6
30 QY25K5. 02, 4—12 B ® Sider 2
31 QY25K5.02.4—13 E IR Connecting block 2
32 10420378 RET M6 16 Bolt M6 X 16 4
33 10420124 {242 M10x16  Bolt M10X 16 2
34 10420006 IRET M8 X 25 Bolt M8 x 25 12
35 QY25K5. 02, 2—9 B R Slider 2
36 QY25K.02[1.2—17 |8 K Mat 4
37 QY25K.02[1.2—18 | iR Plate 4
38 QY25K5, 02, 2—8 a2 R Slider 4
39 QY25K.02[.2—14 |8 & Mat 8
40 QY25K.02[[.2—15 |® K Mat 8
41 QY50K. 0211. 4.2 B E Pulley 2
42 QY25K5. 02, 4—11 Bom Pin shaft 2
43 10420006 IRET M8 x 25 Bolt M8 X 25 12
44 QY25K5. 02, 4—8 B R Silder 2
45 QY25K.020.2—8 Mom Pin shaft 2
16 | QY25K5.02.4—9 woE Mat 2
47 QY25K5. 02.4—10 B A Mat 4
48 10810006 WMER M10x1 Oil cup M10x 1 2

« 20 -




SHHEMH

QY25K5.02.5 HTIE Fifth Section

18
19
— 2
22 ...go_ 17
23 2
24
— 16
- 15
? L3
L] o0
&
25 s
14
13
12
11
10
9
26 8
27] 7
28
29
30
2
& 5
4
[ 3
| 2
A
l 1




SEHEM

QY25K5

QY25K5.02.5 ATDE Fifth Section

FES No L2 Code No. 2 Parts name HE Q'ty |FT Remarks
1 QY25K5. 02. 5. 1 hPHBESH Fifth section structure 1
2 10810006 HHR M10x 1 Oil cup M10x 1 3
3 QY25K5. 02, 5—12 - = Mat 2
4 QY25K5. 02.5—11 - Mat 4
5 QY25K5.02.5—10 |8 1R Slider 4
6 QY25K.021.2—8 B Pin 2
7 10420196 IRET M8 X 50 Screw M8 X 50 2
8 10420206 RET M8 X 25 Screw M8 X 25 4
9 QY25K5.02.5—17 82 Track 2
10 QY25KS5. 02. 5—4 B E Sleeve 1
11 | QY25K5.02.5—5 B E Sleeve 1
12 QY25K5. 02.5—7 =L Retaining plate 4
13 QY25K5,02.5—9 B E Sleeve 1
14 | QY25K5.02.5—3 W Pin shaft 1 D. Zn
15 QYZ5K. 0281 . 4—3 SPEH Spring pin 1
16 QY25K5.02.5—2 B M Rope hold 1
17 QY25K.021]].4.18 BEESN Pulley 2
18 10440062 BE 8 Washer 8 1
19 10440001 HEE 8 Washer 8 2
20 10410026 @ M8X 16 Bolt M8 16 2
ol QY25K5.02.5—6 = W Cover plate 1
22 10410010 R M8 X 25 Bolt M8 % 25 6
23 QY25K5. 02, 5—8 W Pin shaft 1 D. Zn
24 QY25K.02[1.4—14 (B B Sleeve 6
25 QY25K.021].4.12 BEEN Pulley 5
26 10420092 24 M8 16 Screw M8 16 6
27 QY25K5.02.5—13 |8 R Slider 4
28 QY25KS5. 02, 5—14 &R Joint block 4
29 QY25K5. 02, 5—15 B OH Mat 8
30 | QY25K5.02.5—16 |® K 'Mat 4

. 95,




SHHEHEBH QY25K5

QY25K5.02.6 {B45H1#3 Telescoping Units
| 27 2% 25 24 23 22

56
14 |
B\ © |
] / ,
29
30
31
32 20
5§ 19
17 mn
3 17
16
| 15
14
13
34
35
36
37 12
38 s
1
39 iR
5 40 10
f 34
| 3 9
=1 ! _41 4 I .5_
St 42 ,
! 43 E
i 44 U
t‘ 45
i 46 i 5
= 47 4
i 48 /6_
=
L 5
‘t_yJ é..l .
1 ¥ i 3
‘--EE_‘_ 3 2
T X :




QY25K5

FEHEM

QY25K5.02. 6 {HEEHH Telescoping Units
BS No £= Code No. 2 R Parts name & Q'ty |+ Remarks
1 QY25K5. 02, 6—1 5 W Pin shaft 1
2 QY25K5. 02, 6—2 B OR Retaining plate 1
3 QY25K5, 02, 6—27 B E Sleeve 2
4 10410038 R M10X30  Bolt M10X 30 12
5 10440006 HE 10 Washer 10 16
6 QY25K5. 02. 6. 3 HIREE Rope seat 1
7 QY25K5. 02. 6. 21 B H Rope hold 2
8 QY50K.021]. 6. 34 | Rope hold 2
9 10410026 IR M8 16 Bolt M8 < 16 1
10 | QY25K5. 02. 6. 25 B A Rope seat 1
11 QY25K5. 02. 6. 24 g M Rope seat 1
12 10420002 1Efe M10< 20 Bolt M10 %20 6
13 | QY50K.02[1.6—28 |4&@ 4 Rope seat 2
14 10440010 HE 12 Washer 10 8§
15 10410040 R M12 x40 Bolt M12x 20 8
16 | QY25KS5.02.6.12 SHR Guide rack 1
17 10440022 HBE 6 Washer 6 4
18 10430009 R M6 Nut M6 2
19 10410259 IR M6 X35 Bolt M6 x 35 2
20 QY25K5.02. 6. 15 MAIR T Grossly rope | il
21 QY25K5. 02. 6. 16 ABRIFR 1 Grossly rope [l 1
22 10430058 RS M12 Nut M12 4
23 10440005 BE 16 Washer 16 4
24 10440119 HE 16 Washer 16 8
25 10430125 IR M20 Nut M20 1
26 10430008 R& M20 Nut M20 1
27 10440121 BE 20 Washer 20 1
28 QY50K.02][.6—32 | ¥ R Retaining plate 2

. 24 .



SHHEM QY25K5 O
QY25K5.02.6 {BEEHIMY Telescoping Units

FBE No. £ = Code No. = it Parts name & Q'ty & Remarks
29 QY50K.02[1.6.30 | & ¥ Pully 2
30 QY50K.0211.6—29 | £ & Pin shaft 2
31 10410374 - 124 M6X16  Bolt M6X 16 2
32 QYZSKS‘. 02. 6. 14 Sae Guide rack 1
33 QY25K5.02.6—13 I Rope roller 1
34 10440001 HE 8 Washer 8 20
35 10410011 BRI M8X20  Bolt M8X 20 14
36 QY25K.0211.5—10 | MR Shaft bushing 2
37 | QY25K5.02.6—22 |44 1 Pin shaft 2
38 QY25K5.02.6—23 |8 F Wheel % Weore e
39 QY25K.0211.5—28 | £ F Clip 6
40 QY25K5.02.6—19 |84 Pin shaft 6
41 | QY25K5.02.6—8 |8 W Pin shaft 2
42 QY25K5.02.6—5 E R Shaft bushing 4
43 QY25K5.02.6—26 | B IR Slider 2
44 QY25K5.02.6—28 |Z R Plate 1
45 QY25K5.02.6—29 |Z IR Plate 1
46 10420206 IRE] M8x25  Screw M8X25 4
47 10440062 HE 8 Washer 8 8
48 QY25K5. 02. 6. 10 LEETE | Thek rope | 2
49 QY25K5. 02. 6. 9 RIREE Rope seat 1
50 QY25K5. 02. 6—7 MR Retaining plate =
51 QY25KS5. 02.6—6 o Pin shaft 1
52 QY25K5.02.6—20 (@ E Sleeve 2
53 QY25K5.02.6—18 AR Adjust mat 2
54 QY25K5. 02.6—17 BEER Adjust mat 4
55 QY25K5.02.6—4 |84 B Pin shaft 2
56 QY25K5.02.6.11 MBHRIE 1 Thek rope [I 2

w 25 .



\I QY25K5

SHEBMm

CZS.001]

B2  Manipulate Ventriculus

.26




THHBM QY25K5 O
CZS. 001 @9 Z= Manipulate Ventriculus
BS No.| S Code No. 2 R Parts name W8 Q'ty |BF Remarks
1 CZS.001 . 1 B2 gftl::lr;irilljl&tﬁ“ngventricuius |
2 10410170 RHe M16 X 55 Screw spigot M16 X< 55 4
3 10440119 HE 16 Gasher 16 4
4 10440002 BE 16 Gasher 16 8
5 10430007 RS M16 Screw cap M16 4
6 10410021 E4e M16X50  Screw spigot M16 x50 4
7 CZS.0011.4 2 ¥ Trestle 1
8 CZS.001]1.3 Ak lE ] Control— box 1
g 11210190 [ ] Seat 1

oA




O QY25K5

SHHEMm

Rotation table

.28



THHEB QY25K5 \_I
QY25K.05 %#& Rotation table
FS No HE Code No. 2 R Parts name W8 Q'ty |&BE Remarks
1 QY25K. 05. 1 Re%N Rotation structure 1
2 QY25K.05—2 i Shaft 1
3 QY16K. 05—5 E & Clamp 1
1 10410324 IB&e M16 X35 Bolt M16 % 35 2
5 10440015 HE 16 Washer 16 2
6 QY16K, 05—4 i Shaft 1
7 QY16K. 05—6 E & Clamp 1
8 QY16K. 05. 2A 58 Pin 1

« 29 .




SEHBH

QY25K. 06
5K.06 [0z Slewing Bearing

« 30 -




TEH-EMm QY25K5 V)

QY25K. 06 [O¥ sz Slewing Bearing

BS No. BS Code No. 2 M Parts name BB Q'ty |8 Remarks
1 QY25K. 06—1 ®R = Bolt 40
2 QY25K. 06—2 B’ ©8 Bolt 40
3 10310098 O¥esz & Slewing bearing 1

« 30 =



\-I QY25K5 SR

QY25K. 07 [O%¥HK|# Slewing Movement




THHEMH

Y25K5 P
- ¥V,

QY25K.07 [O%¥%HN# Slewing Movement

S No EB= Code No. 2 R Parts name HE Q'ty |&F Remarks
1 QY16K.07.1 Vakiat ] Protection plate 1
2 10420004 B M12x25  Bolt M12Xx 25 2
3 10440010 BE 12 Washer 12 26
4 10440012 HE 12 Washer 12 2
5 10410016 R M12X50  Bolt M12X50 24
6 10310097 O REN Slewing reducer 1
7 10420018 IR M10x 30  Bolt M10X 30 4
8 10440006 HE 10 Washer 10 4
9 10100023 g & Motor 1

« 23 .




QY25K5 TR

QY25K5.08 EFHHLF Lifting Movement

Ty vRiiiiil nijsvamamwiiin il
. e i i [T T e

13 14 15

- 34 -



SHHEM QY25K5 (-l
QY25K5.08 EFHIM Lifting movement
BE No. S Code No. 2 R Parts name &8 Q'ty |#T Remarks
1 10410374 1Bt M6 X 16 Bolt M6 16 6
2 10440002 HBE 6 Washer 6 6
3 10410510 B4 M12 45 Bolt M12 x 45 12
4 10440010 HNE 12 Washer 12 20
5 10100725 =7 Motor 2
6 QY16K, 08. 1 afind=—1 Protective plate 2
7 10310563 EHRUEN] Winch reducer 2
8 QY16K.08—2 B Shaft 4
9 QY16K. 08, 3 fHPE Protective plate 2
10 10440132 BDE 30 Washer 30 8
11 10470062 4 6.3 60 Pin 6. 3 X 60 8
12 | 10810032 LT EEE Counter 2
13 10430004 R M1o Nut M10 8
14 10410038 B M10x 30 Bolt M10 x 30 8
15 10440006 HE 10 Washer 10 8
16 10410733 Bre M12x<40 Bolt M12 x40 8
L7 10410170 R M16 55 Bolt M16 X 55 36
18 10440002 HE 16 Washer 16 36

o« 38 .




O QY25K5

SHHERMH

QY16K.09A H[J#4%). 0Oil Valve Control

- 36




HHEH otk Y
QY16K.09A B J#8% Oil Valve Control
BE No £E Code No. 2 Parts name. 8 Q'ty |&B T Remarks
1 10410013 R M8 X 30 Bolt M8 % 30 8
2 10430001 125 M8 Nut M8 8
3 10440001 BE 8 Washer 8 8
4 QY16K—09—1 SR Treadboard 1
5 10440062 HE 8 Washer 8 4
6 QY16K—09—2A ik~ o Left bracket 1
7 QY16K—09—8A o=y Right bracket 1
8 QY16K—09—3A B Be Connection bolt 1
9 QY16K—09—4 B 3L Connection 1
10 10440037 PE 18 Washer 18 2
11 | 11210218 REET10~T16 g‘;%ej’j%fl}g""p 2 000
12 11410540 WO O1l cup 1 YB—1
13 | Qviek—09—sA | 5 B a0 1
14 | QYI6K—09—6A | @E@6x0.75 OPPer Dipe 1
15 QY16K—09—7A L Connection 1
16 10430074 25 A6 Nut A6 2
17 10120385 BEG6 Pipe covering 6 2
18 10440017 HE 12 Washer 12 2
19 10100568 BEB2FE Clutch pump 1 652C—160
20 10410072 B M10X 70 Bolt M10x 70 2
21 10430004 B8 M10 Nut M10 2
22 10440006 #$E 10 Washer 10 2

« 37 -




T THUEH

QY25K5.11.1 BHNZFTEBES Operating Cabs Electric System

- 38 -



bl Qv2sks Rl
QY25K5.11.1 Y ZEEBS Operating Cabs Electric System
2 No £ S Code No. 2 m Parts name 8 Q'ty| &iF Remarks

1 | QY25K5.11.1.1 | (NBRFEEM gl‘;"""l bex asgemn: 1

2 10410024 B M6 X 25 Bolt M6 X 25 4

3 10430009 B M6 Nut M6 12

4 10440022 #BE 6 Washer 6 12

5 10440021 B 6 Washer 6 12

6 10420326 IRE] M3x15 Screw M3 X% 15 6

7 10440183 HE 3 Washer 3 6

8 | QYI6K.11.1.3 | BHRES S o [ 1

9 QYI16K.11.1—81 | BRI (i()ntrol instruction 1

10 | QY25K5.11.1.2 | iS58 ﬁfg‘;g&“‘ml 1

11 | QY25K5.11.1.3 | A48 l’;{-‘;‘ control assem- 1

12 | 10410486 B M5x12 Bolt M5 12 8

13 | 10440133 HE 5 Washer 5 8

14 QYI16K. 11.1—71 | /EB8R 1 (I',Iontrol intruction 1

15 | 10210092 NIEREIR ] g?i‘;‘e“t it 1 PAT A8
16 | QY25KS5.11.1.4 | SIBS A g;g;;?)‘lfla‘e 1

17 | 10410065 ®R1E M5 25 Bolt M5 X 25 4

18 | 10440112 HnE 5 Washer 5 4

19 20240056 BB X Push switch 1 ERAXAT
20 11211385 L Clip strip 50

21 11210123 L & Clip strip 50

- 39 -




\‘-I QY25K5 SHEER

QY25K5.11.2 #&E&EEHS, Boom Electric System

(16X7X181920
) S E———

/

(XEXOEED)
£ ] — o
! { i ! H

- 40 -



FHHEH Qvzsks [
QY25K5.11.2 EEE®S Boom Electric System
FBS No £S Code No. E Parts name 8 Q'ty |&F Remarks
1 10440021 HE 6 Washer 6 37
2 10440022 HAE 6 Washer 6 37
3 10410001 B M6 12 Bolt M6 x 12 37
1 QY25K5.11. 2. 1 TES 2 S Wire shelf 1
5 11211049 E W Loop 1
6 10260227 H 0 Buckle 1
7 11413699 B{E 6KTH Nip 6KTH 2
8 10210106 E&E 1 Wheel wire contral | 3
9 10210106 B 1 WheelWire control ] 2
10 | QY25K5,11.2—2 T2 Working lamp supprt 1
11 10230096 BEEREL Columniform plug 10
12 | 10230093 Eﬂ%ﬁﬁ? i 2 1
13 10230098 EHEREHEE  Columniform jack 10
14 | 10230094 &ﬂ%;&#yﬁ gfr:nifjg:rl;e;acﬁ{ oo 10
15 10200021 TE Work lamp 1
16 10210025 KEAEEmeE i‘:::o‘:‘ and  angle .
17 11211006 L ® Clip strip 50
18 10440006 HE 10 Washer 10 4
19 10410038 1R M10X 30 Bolt M10 X 30 1
20 10440009 #$E 10 Washer 10 6
21 QY25K5.11.2—4 2 | Wire support 7
22 10260026 BEs Connector box 1
23 10200170 e d Caution lamp 1
24 | QY25KS6.11.2—5 BT Caution lamp support 1
25 10430002 B& M5 Nut M5 2
26 10440112 HE 5 Washer 5 2
27 | QY25K5.11.2.6 =z =R Post 1
28 10240024 SERUHX Heigh limit switch 1
29 10430004 BE& M1o Nut M10 2
30 QY25kh. 11.2—3 sz 20 Wire support 5

« 4] -




B

Turn Table Appliance

QY25K.11.2B ¥&885

1é 0e 6L 81

Ll 9l e BEL 2L Ll

|
m]
g
|

|

|

|

|

i |

Oy

LR

I im= "
r -

[
%] ’/
s

Lyt B WG




SHHEH QY25K5 \_,
QY25K.11.2B $QE85 Turn Table Appliance

BE No.| H£E Code No. 2 Parts name W& Q'ty |&F Remarks
1 | 10230096 B Columaiform plug 10 %g’g%
2 | 10230093 BHEEPE [P j;fd‘ge’ o i 10 %g;g%
3 | 10200021 x A« Working lamp 1 e
4 10410374 B M6 16 Bolt M6 X 16 3
5 10430009 RS M6 Nut M6 3
6 10440022 #HHE 6 Washer 6 3
7 10440021 BE 6 Washer 6 3
8 | 10230040 F3LREk  Sheet plug 6 gg%g
9 QY16K.11,2—1B | K¥Js=42 Working lamp support 1
10 30249130 %ﬁ%% Plastic sleeve L=4m 1
11 10200162 1A Electric horn 1 Wil il
12 10230061 EEEEEE  Sheet jack 1 ggﬁ%
13 10230060 EREEEE  The jacket of sheet jack 1 %gg%
14 30249122 PUEES L=20 Sleeve L=20 6
15 QY16K.11.2.3A | i&EE8%% Turn table wires 1
16 | 11211006 o Clip stiip 50
17 QY35K. 11][.2.1 | ®BE4&%E Turn table wires 1 B AR
18 | 10230045 WHESHESL  Double plug 25 | SEEE
19 | 20240058 FRA% (—)‘i?;:i?;ﬂimh 20  |EFHMBH
2 |QVsKIL2l | ROBSEEE LN e | !
21 | 30249091 =B8R Cable L=3m 1

o 43




QY25K5 SR

QY16K.11.4A BIEH=S The Jib Boom Electric System

15

14
O
=

13

>
o~ : ' |
- /

@

\F:

I
|
il

|

!
///
/
/

o 44



SEHEH Qvzsks (e
QY16K.11.4A FIEBE= The Jib Bsom Electric System
FBS No.| S Code No. 2 R Parts name W& Q'ty |BE Remarks
1 QY16K.11.4.3 BIB&%E Jib boom binded wire 1
2 11412226 B O’ Ring 1 PRI X2
3 10430004 1B& M10 Nut M10 1
4 10440006 BE 10 Washer 10 1
5 10440009 #HE 10 Washer 10 1
6 10240038 R U 7 X guitch(PAT) 1 BRRES
(PAT)
7 10260163 BB 1.=3000 15126;30‘0“*’" 1 THBER
8 11210123 & Clip strip 10
BlEBESEREE  Jib boom electric system
9 QYI6K. 11. 4.1 ER welded construction 1
10 10230096 B FEiEsL Columniform plug 3 %2%%
1 10230093 BB EY The jacket of columni- 3 OB ARE
E form plug (i TN
12 20200018 - Caution lamp 1
13 10430002 RS M5 Nut M5 2
14 10440133 HEE 5 Washer 5 1
= OFAXBE
15 10230040 EEIL R ELR Sheet plug 1 e e BN

« 45 -




P— TR

QY25K.11.5A EiHBHHES Boom End Single Pulley Electric System

it i |

. 46



SEHEM

Y25K5 P
= \/

QY25K.11.5A BRBILHES

Boom End Single Pulley Electric System

B8 No. | S Code No. 2 R Parts name ¥WE Q'ty |&E Remarks

BB ESE  Boom end single pulley electric

1 QY25K.11.5.2 ZHE system welded construction 1

2 30249014 854 L=Im Wire L=1m 1

3 10230096 Bk Columniform plug 4 ggﬁ%

4 |10230098 EEREE Columniform jack 4 é‘%gﬁ%
= o T The jacket of columniform A KIBE

5 10230094 BREEEFrE aek 4 ReEFANT
- " The jacket of columniform bl N ]

6 [10230093 BEEEXPE )., $ BEFHNT




\, QY25K5

M

QY16K.11.6 @EEE= Balance Electric System




FEHEM

Y25K5 Fawr
Rl 4, /

QY16K.11.6 MEE=S Balance Electric System

FBS No.| f£S Code No. 2 ¥R Parts name W8 Q'ty| &F Remarks
1 QY16K. 11.6—2 | ImERYJ sz 40 Outline lamp support 2
2 10200075 REBYT Outline lamp 2 %Eg%g%
3 30249014 FRE L=10m Wire L=10m 1
4 10410678 R M6 X 20 Bolt M6 X 20 8
5 10440021 HE 6 Washer 6 8
6 10420222 IRET M6 10 Screw M6 X 10 2
S X RBE
7 10230040 FEsL s Sheet plug 2 REFHNT
8 10420099 RE] M6 15 Screw M6 %15 4 B eicE
9 11210544 Pi li ERINARIER
i};@ L opicly NG D
VIR i) SHIE  Balance electric system
10 QYI6K. “" 6.1 EE welded construction 1

. 49 -




wy QY25K5 ZTEH-E

QY25K5.13.1 HOMMHEAEE The Input Oil,0il Returns's Piping Plan

I
EREREE

+ 50 -



SHEH Qv2sKs [
QY25K5. 13.1 #HOEMEAEE The Input il Oil Returns's Piping Plan
BS No.| S Code No. 2 Parts name BE Q'ty | & Remarks
1 QY25K5.13.1—1 | ;o888 F15X%2 Steel pipe 1
2 QY25K5.13.1—2 | o8B T15%2 Steel pipe 1
3 | QY25K5.13.1—3 | To48E @15X2  Steel pipe 1
4 QY25K5.13.1—4 | o488 @15X2  Steel pipe 1
5 QY65K. 13. 30 EfRE Joint piece 1
6 10125366 gne Joint piece 1
¥ 10124400 LK Fitting body 3
8 10124385 B3LiR Fitting body 1
9 10123816 LK Fitting body 1
10 10430297 R S Nut 8
11 10123797 == 3k Lock sleeving 8
7 11210791 B £ Pipe clipe 1
13 H mE Rk Hose 1|
14 | 10125221 IR Fitting body 2
15 | 10100717 2B Multi—channel valy 1
16 10440010 HE 12 Washer 4
17 10430005 R’ 12 Nut 4
18 10420018 R4 M12 <30 Bolt 4
19 H e s Hose 1
20 H- R e 18 Sk Hose 1
21 | 10124146 et {3/ Flange 2
22 H R EsL Hose 1
23 10125192 TN Fitting body 3
24 10124380 B3R Fitting body 1
25 H RS Hose 1
26 | 10100723 RHEE Radoator 1
27 10420002 #fe M10x 20 Bolt 4
28 10440006 #HE 10 Washer 1
29 10440009 HE 10 Washer 4
30 10430004 RE& M10 Nut 4

. 5] .




SBHEH

, XA

- )
d ¢ In A A
. ; I e 4
/ = R e I [N
L)

B

-

r-r:l‘f_
[z

18

g 32
i 1 31
— el = b 30
%al o :
| 10
| D
[ |
© — J_ ! :
o= 23
% /I| o A
I ! T
21 A Il 25
AN N I | 24
m | 23

i ¥
p—
-—
e

YRS
g9




SHHEM QY25K5 O
QY25K5.13.2 4% BIBHEWEE Guide Control's Piping Plan
BS No.| {tS Code No. 2 Parts name W8 Q'ty |&BF Remarks
1 QY25K5.13.2—1 | FLEE F8x1.5  Steel pipe 1
2 QY25K5.13.2—2 | To8® &8 1.5  Steel pipe 1
3 QY25K5.13.2—3 | o488 J8X1.5  Steel pipe 1
4 QY25K5.13.2—4 | TBEB J8X1.5 Steel pipe 1
5 QY25KS5.13.2—5 | 48T J10X1.5  Steel pipe 1
6 QY25K5.13.2—6 | o488 J10X1.5  Steel pipe 1
7 QY25K5.13.2—7 | 7o488 J10X1.5  Steel pipe 1
8 QY25K5.13.2—8 | LB I8X1.5 Steel pipe 1
9 QY16K.13.1—1 | &Ik Fitting body 2
10 QY16K, 13.1—2 sz Frame 1
11 | 10120038 B 8 Nut 10
12 | 10120107 K8 Lock sleeving 10
13 10122317 BsLiR G8 Fitting body 2
14 10123045 B3R G8 Fitting body 2
15 10110032 el Es Oil filter 1
16 11210794 = Pipe clipe 8
17 11210793 8 F Pipe clipe 1
18 | 10120539 B3R G1o Fitting body 1
19 | 10120368 €E 10 Lock sleeving 6
20 | 10120369 B G10 Nut 6
21 10122445 B3LIK E8 Fitting body 1
29 20100417 AR ‘ljglgvl;t guide' s control 1
23 | 20100418 ZHESIBHER ,[,‘:lf:e guide’ s control 1
24 10420028 B4 M6x8 Rolt 8
25 | 10440237 BE 6 Washer 8
26 H REEIL Hose 10
27 H RS Hose 1
28 H RE L Hose 1

< 52 ,




QY25K5

THHEM

QY25K5.13.2 4% SRHIBREE Guide Control's Piping Plan

BS No.| £S5 Code No. 2 R Parts name &8 Q'ty &5 Remarks
29 H RERESL Hose 1
30 10122101 34Kk G8/1/4 Fitting rody 1
31 | 10100711 BE TR One—way throttle valve 1
32 H ek Hose 1
33 10120574 34K G8/1/4 Fitting rody 38
34 10440016 HE 14 Washer 74
35 | 10123812 B3R Fitting body 3
36 H BB 1 Sk Hose 1
37 10120692 $E3L{Kk G8/1/4 Fitting rody 2
38 | 10100257 22t Solenoid valve 1
39 10420034 B M8 X 20 Bolt 5
40 10440001 HE Washer 5
41 | 10100154 BB Control valve 1
42 10420146 R’ M10X 20 Bolt 4
43 10440006 #HE 10 Nut 1
44 | 20120505 2 3k f:crt":”i“g preasiegiichic 3
45 10120695 3K G10/1/4 Fitting rody 7
16 10440008 BE 33 Washer 2
47 H R sk Hose 2
48 H sk Hose 1
49 H RS Hose 1
50 H RE RS Hose 1
51 H ek Hose 2
52 H s sk Hose 1
53 H RS Hose 1
54 H RE L Hose 2
65 H mEEk Hose 2

. B4 %



SRR

/‘
- _
-
.--—/ =
—
s -
—
-—
o

QY25K5.13.3 [O%SERE The Turn Round,Air—condition’s Assembly Pipe Route

N




SHHBMH

QYZ25K5

QY25K5.13.3 [OEZFEEE The Turn Round,Air— condition’s Assembly Pipe Route

27+ Remarks

S No.| {5 Code No. 2 R Parts name WE Q'ty
1 QY25K5.13.3—1 | o488 J10x1.5  Steel pipe 1
2 QY25K5.13.3—2 | 7o488 J10X1.5 Steel pipe 1
3 | QY25Ks5.13.3—3 | 7o48E J10X1.5  Steel pipe 1
4 | QY25K5.13.3.4 %ﬁ%mﬁﬁﬁﬁ e dnpeiecy s vl [
5 H mEREk Hose 1
6 H REREX Hose 1
7 H mEREL Hose 1
8 H mE &L Hose 1
9 H ek Hose 2
10 10123947 EERAK Flange 1
11 10120369 | & G1o Nut 6
12 10120368 €*E 10 Lock sleeving 6
13 10125021 3K Gl1o Fitting body 1
14 | 10123814 1 34K Fitting rody 2
15 | 10123053 B oxis Fitting rody 1
16 10123812 B3R Fitting rody 1
17 10123815 B3R Fitting rody 2

« 56 -




SRR QY23K5 Iy
QY25K5.13.3.4 [OEEDRZESA Turing round buffers the valve installation general desigintion

i
-©® @

\
N © |

7Y




QY25K5

THHBH

QY25K5.13.3.4 OREIPRLZESAN Turing round buffers the valve installation general desigintion

FES No.| S Code No. 2 R Parts name W8 Q'ty |&F Remarks
1 QY16K. 13.2. 18—2 | i3 EIR Transition block 1
2 QY16K. 13.2.18—3 | $&3LIK Fitting 1
3 10123815 B Fitting body 4
4 10420007 BRE] M10 X 30 Bolt 4
5 10440006 BE 10 Washer 8
6 10130107 RE M8 X1 Spiral shell stopper 1
7 10440060 HE 8 Washer 1
8 10420070 IRE] M10x 35 Bolt 4
9 10120579 B3k E10 Fitting body 1
10 10440016  HRE 14 Washer 2
11 10100170 Q& PR The urning buffers 1
12 10130095 RE M10x1 Spiral shell stopper 1
13 10121265 RE M12xX1.5 Spiral shell stopper 1
14 | 10440017 BE 12 Washer 1

. 58 -



THHEM QY25K5

QY25K5.13.4 BHTEHBEBEE The Rise.Change The Range's The Pipe Route Picture

1 &,
34
9 Vo7 )
Il
I
3
" x
32

49

13
\ =

45

REHS7TT

\ 25
| 24
LI
| =~ 23
| |
| 1 22
\ Q@
\
\ W
“~
12 AN
o

@pe

SE




QY25K5

THHEH

QY25K5.13.4 RHTIRPLERE The Rise.Change The Range's The Pipe Route Picture

BES No.| S Code No. 2 Parts name HE Q'ty |8 Remarks
1| QYzsks. 13.4—1 | DRE GI0XL g pipe 2
2 QY25K5.13.4—2 | TTHBE J30X3  Steel pipe 1
3 QY25K5.13.4—3 | oABE J30X3  Steel pipe 1
4 QY25K5.13.4—4 | TLBE J30X3  Steel pipe 1
5 | QY25K5.13.4—5 | To48® J30X3  Steel pipe 1
6 | QY25K5.13.4—6 | L48® F30X3  Steel pipe 1
7 | QY25K5.13.4—7 | To48® F30x3  Steel pipe 1
8 | QY25K5.13.4—8 | To48® F30x3  Steel pipe 1
9 QY25K5.13.4—9 | 7o488 30X3  Steel pipe 1
10 | QY25K5.13.4—10 | o488 @25X2  Steel pipe 1
11 | QY25K5.13.4—12 | 7488 @25X2  Steel pipe 1
12 QY25K5,13.4—13 | To488 252  Steel pipe 1
13 | 20100608 T8 V&R ﬂ‘;"ﬁ:lj:e range’ s bal- 1
14 10123815 B3R Fitting body 1
15 | 10123947 E= B Flange 1
16 H = Hose 1
17 H RE RS Hose 1
18 | 10125189 2SR Fitting body 2
19 | 11210339 = Pipe clipe 2
20 H RE RSk Hose 1
21 H R 2 3k Hose 1
22 | 10410791 IR G3/4%50  Bolt 5
23 |H sl Hose 2
24 H REEsL Hose 1
25 | 10123794 UK Fitting body 6
26 H ARE 3k Hose 2
27 10100643 {BEIREIR The Control valve 1
28 | 10410026 B M8 X 16 Bolt 4

« 60 -




SHHBMH

QY25K5 \-/

QY25K5.13.4 BEATERBEBAEE The Rise,Change The Range's The Pipe Route Picture

BEE No.| 2 Code No. 2 Parts name HE Q'ty |&F Remarks
29 10440001 AE 8 Washer 1
30 | 10125188 A Fitting body 7
31 10130338 ;’8%65(} O's mould circle 10
32 | 10124854 E=B Flange 2
33 | 10125187 3K Fitting body 3
34 | 10100549 V4K The balance valve 2
35 | 10123819 B3R Fitting body 2
36 | 10430296 S Nut 4
37 | 10210084 * E Lock sleevingp 4
38 10420050 RE] M10xX100  Bolt 4
39 | 10440006 BE 10 Washer 4
40 | 10430307 RS Nut 6
41 10120118 £ E Lock sleeving 6
42 H mE Sk Hose 1
43 H el Hose 1
44 H R sk Hose 1
45 | 10123786 B3R Fitting body 6
46 | 10123796 £ B Lock sleeving 16
47 | 10430166 R 8 Nut 16
48 | 10100724 I EX &8 [ R Check valve 1
49 | 10123785 B3KA Fitting body 4
50 11210104 ik Pipe clipe 4

« 61 -




QY25K5 THUHER

QY25K5.13.5 ZESY.FLEER Slideway And Support Welding Picture




SarEm

25K5 (R
QY25K5 \I

QY25K5.13.5 ZRBI.ZPFEE

Slideway And Support Welding Picture

FE= No. £S Code No. 2 Parts name BB Q'ty |&F Remarks
1 QY25K5.13.5. 1 | e The valve's frame 1
2 | QY25K5.13.5—2 | % 20 Frame 1
3 QY50. 13E.4—2A 157 - The valve's frame 1
4 QYB0OK—05—1—25 |2 #+ Frame 4
5 QY25K.2711.7—1 - | BxER Link the board 1
6 | 11211031 RS Installation slidewsy 1
7 11211032 ?ﬁ%m Installation slideway 1
8 | 11211037 oAl Installation slideway 1

- 63 -




SRR

QY25K5

\7

g8 Jib

=
2]

QY25K5. 14

@)

e eeorer . 06
s T DG X AVAVAVAY,

+ 64 -



THHER QY25K5 \-‘I

QY25K5.14 gIEEE Jib

A-A

-~
J

~N

- 5 -



w] QY25K5
:

THRHBM

QY25K5.14 BIEEE Jib

FEE No 2 Code No. 2 R Parts name. W& Q'ty |&F Remarks
1 QY25K5. 14. 1 BIBRESA  Jib assembly 1
2 QY16K. 14.3 B om Shaft 1
3 QY16K.1—2A £ F Clip 1
4 QY25K. 14. 3 o B0 Support shelf 1
5 10410016 B M12 x50 Bolt M12 <50 8 D. Zn
6 10440010 HE 12 Washer 12 8
7 10440012 HE 12 Washer 12 8
8 10410336 R M20X120 Bolt M20<120 1 D.Zn
9 10430008 ZE& M20 Nut M20 4
10 QY25K. 14. 2A S B0 Support shell 1
11 QY16K. 14—6 B R Gasket 14
12 | QY16K.02.3—3 P Spring pin 3
13 10470106 4 M20x 120 Pin M20 <120 3
14 QY16K. 14—9 ] Plate 1

<GB




e e asel

QY25K5 \-I

QY25K5. 20

E#E Counter

+ BT




QY25KS5 el

QY25K5.20 Y#& Counter

S No.| f{S Code No. 2 M Parts name & Q'ty | &)t Remarks
1 QY25K5. 20. 1 i & Counter 1
2 10410726 1282 M36 X360 Bolt M36 <360 5 D.Zn
3 10440040 HE 36 Washer 36 10 D. Zn
4 10430075 IR M36 Nut M36 5 D. Zn
5 10430124 IR M36 Nut M36 5 D. Zn

.68.



SHH-EM

QY25K5 \-I

QY25K5. 18

BinPB0

Boom Cap Single Pulley

- 69 -




QY?25K5

TEHEM

QY25K5.18 BineE8B% Boom Cap Single Pulley
FES No £, Code No. 2 Parts name ¥WEB Q'ty |&F Remarks
1 QY25k5.18.1 B Pulley support 1
2 10470110 4 B20x 100 Pin B20<X 100 2
3 QYI16K. 14. 1-14A £ F Clip 1
1 |QYisK.02.3.11 | SABRM ide: [puliey g 1
5 10470141 AR M1ox1 Oil cup M10x 1 1
6 QY16K.18.1—3 Wm E Shaft bushing 2
7 QYIGK.14.1—8 | 1% 1% Retaining plate 2
8 QY16K.18.1—2 i Shaft 1
9 10440022 HBE 6 Washer 6 6
10 10410374 R M6 X 20 Bolt M6 < 20 6
11 QY16K. 18.2 = Shaft 2

.70.




SHHEMH




QY25K5 SHtrEmn
QY16K.29 FEEHW  Sub—hook
BES No £ 5 Code No. 2 ¥R Parts name ¥& Q'ty |&F Remarks
1 QY16K. 29—1 B % Hook 1
2 QY16K. 29—2 = 7] Retaining plate 1
3 QY16K. 29—3 o B/ Spring 1
4 10470313 fH%h B6x 80 Shaft B6x 80 1
5 10440021 BE 6 Washer 6 1
6 10471054 £4 230 Pin 230 1
7 10410090 R M16 <80 Bolt M16 < 80 6
8 10440002 HE 16 Washer 16 6
9 QY16K. 29—4 B 2 Cross beam 1
10 10510067 Bk 51208 Bearing 51208 1
11 QY16K., 29—5 ®] Nut 1
12 10420306 RET M8 X 16 Screw M8 % 16 1
13 QY25K. 97B fr & Nameplate 1
14 10460020 T M2x6 Screw M2X6 4
15 QY16K. 29—7 B K Basic seat 1

5 T2 .




SHRB QY25K5

QY25K5.90.1 F4AZEE Steel Cable & Ringing

©

AANNNNNN

. 73 -



BB

QY25K5

QY25K5.90.1 4338 Steel Cable & Ringing
FES No {5 Code No. 2 W Parts name & Q'ty |BF Remarks
1 10910048 B 14 Clamp 14 1
2 10471054 i 226 Pin 2 X 26 1
3 10470012 Y 6.3X50 Pin 6. 3X50 1
1 10470029 H 3070 Shaft 30X 70 1
5 10440132 BE 30 Washer 30 1
6 QY16K, 90,1—1 BE Jacketing 1
7 | QY16K.90.1—2 |#2 Cleat 1
8 QY25K5.90.1—1 2] Steel cable 1

. 74 -




TEREH QYESEe

QY25K5.90.2 SIfEZEE Steel Cable & Ringing

=SB
WA
\\

AN \\Si

?

AANANNNN




QY25K5

SHHEH

QY25K5.90.2 EIHERE Steel Cable & Ringing
B2 No.| f£2 Code No. 2 Parts name ME Q'ty |&F Remarks
1 QY16K.90.1—1 [ E Jacketing 1
2 QY16K.90.1—2 | # Cleat 1
- 3 QY25K5. 90. 2-1 | 248 Steel cable 1
4 10910048 @BE 14 Clamp 14 1
5 10471054 £ 226 Pin 22X 26 1
6 10470012 £ 6. 3% 50 Pin 6. 3X 50 1
7 10470029 244 B30 X 70 Shaft B30X 70 1
8 10440132 #HBE 30 Washer 30 1

v Tl




